SHING LING. ®
@ EXMIER &K dc\b @ TAIWAN

. EXCELLENCE
SINCE 1989 INDUSTRIAL SEWING MACHINE

made in

aEFEs4ag WA

VG-888A series
SR G 8 84 e A

3-needle 5-thread Cylinder-bed Interlock
Machine with Direct-drive Servo Motor,
Top and Under Thread Trimmer
(Electric or Pneumatic Type)

VG-888S series

ZHERMER B Bin R R
3-needle 5-thread Small Cylinder-bed
Interlock Machine with Direct-drive
Servo Motor,Top and Under Thread
Trimmer (Electric or Pneumatic Type)

EHFME&ERRAZ
Spare Parts Book & Instruction

> B R BB A R3]
S SHING LING SEWING MACHINE O, LTD.

siNCE 1989 C € I1SO 9001:2008/CNS 12681 [E1%%

_






2%

MODEL  [SUB-CLASS| NEEDLE | NEEDLE |MAIN FEED |DIFF. FEED DI“F”'FDEEED PRESSER |SPREADER| LOOPER | NEEDLE
CLAMP | PLATE DOG DOG 006 FOOT
# A W | 4| s |22 B2 apkzal wmwm | L |44 | 4%
240 FC240 | FB240 FD240
248 FC248 | FB248 FD248
FW-777 356 FC356 | FB356 FE15 FE16 | FD356
364 FC364 | FB364 NO FD364
464 FC464 | FB464 FD464
356 FC356 | FB356H FD356
FW-777-H 464 FC464 | FBA64H FEIH FE16-3 op 64
240 FC240 | FB240-2B FD240 FD11 FE22 | TVX7 #11
248 FC248 | FB248-2B FD248
FW-777-603 | 356 FC356 | FB356-2B | FR41 FE40 | FE16-2 | FD356
364 FC364 | FB364-2B FD364
464 FC464 | FB464-2B FD464
240 FC240 | FB240H2B FD240
248 FC248 | FB248H2B | pour o | ppaont | pEi6os [ D248
FW-777-603H 356 FC356 | FB356H2B FD356
364 FC364 | FB364H2B FD364
240 V6240 | V640211 VH240
P 248 | VG248 | V648211 VH248 U&?
o A e vesd [iean | PR | me | e #1l
[eo]
| OR-B 460 | VG460 | VG60411 VH460 SY7256%11
A 464 VG464 | V664411 VH464
> 240 V6240 | V640231 VH240S V125 Vol
VG-888A 356 VG356 | V656331 | F1232S | F1234S | No | vH356S
-C 364 VG364 | V664331 VH364S
240 V6240 | V640223 VH240
VG-888A | 248 V6248 | V648223 VH248
-H 356 V6356 | Vo623 | 1232 F1234 | VLAZ-L s
364 VG364 | V664323 VH364
/G.888A 948 | VG248 | VGA824N4 VH248N3 Uyizs
Nego |26 | V6356 | Ve563aNA | VL39-N2 | VL4L-N2 VH356N3 gﬁ
364 VG364 | VG6434N4 No | vH364N3
VG-888A 356 VG356 | V65633 VH356L
-L300 364 VG364 | V66433 F12325 | F12345 VH364L
VG-888A-C220] 356 VG356 | VG56311 F1232 | F1234 | vi42 | VH356
248 V6248 | V648211 VH248
\VG-888-S 356 VG356 | VG56311 H1226 | H1221 | H1223 [ V356
364 VG364 | V664311 VH364
460 VG460 | VG60411 VH460 SY7256%11
464 VG464 | VG64411 VH464
240 VG240 | G7240P12 G7240F12
«o| FG-666-C| 356 VG356 | G7356P12 G7356F12
© 364 VG364 | G7364P12 G7364F12 U128
b 240 V6240 | G8240P31 VH240 GI25 GJ35 6AS
L FG.798 248 V6248 | G8248P31 | G801D12 | G802D12 VH248 GJ37 H11
CBEEA 356 V6356 | G8356P31 O R EED
~000- 364 VG364 | G8364P31 VH364
OR-(B) 460 V6460 | G8460P31 | 6801D22 | G802D22 VH460
464 VG464 | G8464P31 VH464




T B
Air piping diagram

T EE

AST Device
2. hx4x620mm
AN

2. hx4x780mm

air pressure: 0.4 MPa - 0.5 MPa
(4 kgf/cn’ - Skgf/cn)



T B
Air piping diagram

TR
AWT Device
2. bx4x620mm

AN

2. hx4x780mm—_

air pressure: 0.4 MP - 0.5 MPa2
(4 kgf/cm’~ Bkgf/cm)



2P %5 25 B

ih\g
i

\ |
>
s
=k o

Bk B M M

(A. ) T] R A )

A AT A2 16 mm,

feihsg (D Eeysg s Q) # B,

AN

T RELATARAR B8R, E TR ) AR A BT
JAM B P B B

A T

(O#EMB4 Q) D).

(2)% T o170 © 2] R 25 6h 4 B 542 24 8) B B
#7 K 2] ON.

St £IOEI0)

1 6mm

ADJUSTMENT GUIDE
/2 WARNING

ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

<:A. Adjusting trimming air cylinder :)

The proper stroke is 16 mm.

For adjustment, loosen the screws(:)of the

collar(D).

— /\NOTE

When the stroke of the air cylinder is
changed, readjust the action of the thread

trimming mechanism. Check that the condition

of the detector switch.

For adjustment:
(1)Loosen the screws(3)and (4).
(2)Adjust so that the switch is turned ON

when the trimming knife returns to the
original position.

(3)Tighten the screws(i)and(:D.

Ho

4 S10)
=
O

oS




3 253, BH ADJUSTMENT GUIDE

|, /2\ WARNING

PR
%
2 oF

&
s

ALWAYS turn OFF the motor switch and check
hat the motor stops before adjustment.

F kR B E MM

(B. 7 PAR ) (B. Position of lower knife )

/N —/\ CAUTION

PR ARSI, Y11 A T A F 8 iRAE The trimming knife mechanism can be operated
AR LA 50, AT A AR 4E TR A manually only when the needle 1s at its top.

[f the needles are not at the top, the parts
may be contacted and broken.

(W a(DwgQ Bz %8 E Q) (I)Make the side(®) of the lower knife(1)
é@i%(:>iF4f . parallel with the side({) of the lower
(24 LB 4.(5) knife carrier (3).

(2)Fix with the screws().

(C. Bl 5 7] $15] 85 77 04 Bl 44 ) C. Relation between upper knife and
lower knife
(D% 34 Q0 (1DLoosen the screws (0) .
L FESIOLEY IO 22 % LT (2)Align the hook (6)for needle thread of

%O -

the lower knife with the corner(8)of
(3)EES 71 L 1L Bh0E £ A P B 7&‘]7@ N v

135 8 71 8 22 25 (9) 1760, 5um -~ 1. Omm - the upper knife(D.
(4) 45 232 4 o (3)When the lower knife is at the extreme

right , move the upper knife(i}right

and left to make an engagemet of 0.5

mm ~ 1.0mm between the hook (9)for

looper thread and the upper knife(:>.
(4)Tighten the screws (10) .

- 2 -




3 231, BH ADJUSTMENT GUIDE

/A WARNING

BB 5 E M OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

EE
i

]
>
= o

and thread clamp spring pressur

(D. hGpBRLENER O E ) G Position of thread clamp spring)
e

1) %4 B 3% 44 °
(1) %4 B () (1)Loosen the screws (0 .

Q) gsst A (D) 2E R R IER S (2)Make a distance of 1.5mm from the
1.5m/m ° tip of thread clamp spring @ to
that of upper knife .
AR B3R 44 ° .
(B)BUK 4R 4 @ (3)Tighten the screws @
DEME4 O - (4)Loosen the screws (3.
(5)FAKIR /138 RADME 5T 71 R B B8k 4 (3)Make a distance of 3mm from the tip

of clamp spring pressure to that of

2m/m e )
upper knife .
(6)8 %24 1 - (6)Tighten the screws (3 .

7T 1 @\/® @
1. bmm
%

5
] 2mm ;

(E. KB R GRS ) (E Pressure of thread clamp spring )
(Dinstg > Fastgik gz n @) s - (1)Looper thread is held by the thread

(2) R4 o R SR A 05 RERSE T 8 (D clawp spring (D after cut ,
(2)To increase the pressure, turn the

1\

ﬁ% ’ - R adjusting screw @ clockwise .
() Zim ) sk B J1 0% > A A 35 8541 7 i 32 ) (3)To decreas, turn screw (@
@9 B4 - countrclockwisw .
/N\NOTE
A DE =N The pressure should be minimized so long
rﬁiﬂ[féﬁﬁﬁéﬁﬁ'l:@ﬁﬁé@ﬁ@ Bp e as looper thread can be held .

_3_




A RR

=t

%ﬁ\g
s

R
>

Al cH oo o B E OB ORI

(ﬁ B 52 7] 7 By i b4 B

Bl 5 7] 355 8y 71 5 8y () F) 05 78 ) 2238 0 44
B A% E (0 ks Q) £ 0 B
BB SHRET o

N

ADJUSTMENT GUIDE
/A WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

wom (0 REFIAREALBE @RIEE T
4) &t

EL-SCa

(DEMEZH4 @ -

(Ext s () g tazg @ =
Poo g R A o

(D r84 @ -

:) <:F. Position of upper knife carrier :>

The upper knife carrier @:>slides to the
left simultaneously with the lower knife
carrier(i}and stops by touching the
upper knife carrier stopper Q@ . The

upper knife slides under the stitch

NEVER slide the carrier (6 to the left

too much, because the thread clamp spring
pressure touches the looper .

For adjustment :
(I)Loosen the screws .
(2)Adjust Screw (7 and to align

With carrier stopper.
(3)Tighten the screws .




I B35 B ADJUSTMENT GUIDE

[\ % /A VARNING
rg}ﬁ AT e oF B & M OA ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.
(G. TEH) 7] 404 Bl A4 ) G. Relation between lower knife and
needle
(D" Q0 - (DLoosen the nuts @0 .
(2)ie &8y 71 #% 3] £ LB © (2)Move the lower knife to the extreme
LA LEHR Q) wESH I N0 RO left .
Fu £ &F & oo 25 36 & 2 2mm~3mm o (3)Adjust the connecting block @) to the
(D%BZE Q0 - right and left to make a distance of

2mm - 3mm from the hook (6)for
needle thread to the left needle .
(4)Tighten the nuts @ .

/8
l | i
- O
|| o
®® @ 2 mm~3 mm




3 231, BH ADJUSTMENT GUIDE

[NE% /2\ VARNING
rg}ﬁ oA F Ak B B E B OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.
(H. EE I RBAE ) (H. Position of lower knife point )
(DFS)ESH D2 £ (1)Slide the lower knife to the left .
(D EEH N (D) wesks Q) BT 4t kA (2)When the distance between the point
BLEEAE A 12mm 0 FEEE T TARE Q) # @) of the knife(D)and the right end
T A4 LN /3H . of the looper is 12mm, center the

point @ on the top of the looper .

3) E4 B 42 44 IE AL 3 ) Lok & E) 7]
(3)5%H RS S A7) (3)Loosen the screw @) , adjust guide

TR E @ @A > @ T ARTE I T TR R block @ upward @ to make lowre
@ ) L% o knife point’ s movement rearward,
(4) 45 %92 44 @ o adjust guide block donwnward to
make 1ts movement forward .
AR CAETR ' ’ ﬁ;{%,sgag)ﬁ@ﬁﬁ (4)Tighten the screw @ )
Je BT > R B ZBAE T R o Note:The mark(®)on guide block €9 is

ajusted at three-oclock
direction before shpment.




3 2L 31 BH ADJUSTMENT GUIDE

s /A VARNING

R
>

ﬁ
i

|

Al F Ok OB B iE M OB ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

<:I. FEIER T B 5| E R :) <}. Adjusting lower knife carrier guid%)

EB) T T 4T A4 B4k eg3EREE 50, 05~0. 1

mm fa e

(DEMBE4% C) A THEHEHI314% 20
AR S B PEAERIB R IR R T4 o

()4 F 8% €D -

(BB XN FE A G e I8y 55 LA
# R EEY o

The proper distance is 0.05 - 0. 1mm
between the lower knife(1)and the top
of the looper .

(1)Loosen the screw €5 and move the
lower knife carrier guide Q:>up and
down to make its top to touch with
the bottom of upper knife carrier .

(2)Tighten the screw @ED.

(3)Check that the upper knife carrier
and the lower nife caeeier can move

smoothly .

—_—
~(. 1mm




3 2L 31 BH ADJUSTMENT GUIDE

=L WARNING
Al F Ok OB B iE M OB ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

[ o
>

ﬁ
i

<:?. JWEGES AT R(EE) :) J. Adjusting lower knife carrier
guide(upper)
B 5 71 % B J Ao 7 By 71 W By A ) WE R 8 B 2 1%

The upper knife carrier slides to the

% B E T e B B3R A AT

(D#EMB4 €D -

() EB T8 H4o LA EAEIEIE > EH T
BE R Q@ mE ST S QY wIEkk
%0.05~0. Imm -

(D#EFE4 QD -

left simultaneously with the lower knife

carrier and stops by touching the upper

knife carrier stopper .

(1DLoosen the screws @7 .

(2)When the upper knife carrier is
stopped as mentioned above, make a
distance of 0.05mm - 0. 1lmm between
the lower knife carrier(:)and the
lower knife guide(upper) )

(3)Tighten the screw @7 .

0. 05mm
~(0. Imm
| :




3 231, BH ADJUSTMENT GUIDE

i /A VARNING
Al F Ok OB B iE M OB ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

ﬁ
i

[ o
>

<:K. 4Hag jTi]ﬁ+§?£iﬁ§§ﬁ]]21ﬁﬁéﬁ%ﬁ{%:) <:K. Relation between needle thread, :>

looper thread and lower knife

PR AR B FTRUAT H R RE

- #HnD@agE Q) 4 G -

- EH o QBRI T Q4G TE -

- #tpwEH o @R b dg o RE R TY

Before sewing performance, be sure to

check as follow :

— The lower knife(:)passes through the
loops @ and of needle thread .

B o
- The hook(9) for looper thread moves in
- FAsmdhErs I (DA% 0 KER © .
in front of looper thread .
71y e

- The needle thread is pulled to the
right by the hook(:>to be cut by the
upper knife .

- The looper thread is pulled to the
right by the hook(:)to be cut by the

upper knife .




3 2L 31 BH ADJUSTMENT GUIDE

>

s /A VARNING

r AL O B B iE OB OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

ﬁ
i

<:I“ PR B :) <:Ih Adjustment of air wiper :)

LT IOK (1)Loosen the screws(3).

(2) AT PR R SR B A 4H1E MR A o (2)Slide the air wiper back and forth
(3)5&%%%%&%(:)0 to position so that the wiper blows
(DOERZHA) - air behine the needle .

G)E AR RESE > w4 Ooyrild s (3)Tighten the screws(3).

B A A ATEALT ] ~ 2 mmig e
(6)44 F B4 @) -

(i A%a(B) HERAAT BRI RAAS

(4)Loosen the screws(4).
(5)When the needles are at the top of

s G IS AL 0 B3 o B $ R B Ay o their travel, position the air wiper
¥ & 1 so that the center of the air
(1) 7% 237 B 4% S48/ b - blowing hole is 1.0mm - 2. 0mm below
()R THE4H Y BT B vk £, » 4H48 7T S5 4E £HILIR 4L - the needle eye of the left needle .

(6)Tighten the screws(®).
(T Adjust the air flow with the speed
controller(d).

To decrease the air flow, turn the

adjusting screw clockwise .

To increase, turn counterclockwise .

—/N\ NOTE

(1)The air flow should be minimized .

(2)If air is blow in front of the needles,

needle thread may be slipped away from
needle eye . Be sure to make it blow
behind the needles .

_10_



3 231, BH ADJUSTMENT GUIDE

[AE % /2\ WARNING
rg}ﬁ HOAT % A&k B 5 E OB OB ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.
<:M. TR Hop 1% :) <::M. Presser foot lifter mechanism :)
(DB & BEQ) - (1)Loosen the lock nut(2).
(A sz R Q)AL RSB E R T H (2)Turn the cylinder rod chip(3)and
ILEWP EFH6 ~ 7. 5mm e adjust so that the presser foot rises
sz e eEEQ) - by 6 mm(7.5 mm) when the cylinder rod

is at its bottom (when the cylinder

operates) .

(3)Tighten the lock nut@.

_11_




2P %5 25 B

W

]
.l .
nn\fﬁ;

EE
i
= dF

ADJUSTMENT GUIDE
/A WARNING
&% 5 = M K

(N. HEAL R S 2 1 B4

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment

(D (DAETHRHE ZATRES B4

:> <}i Position of wiper and needles :)

B 425 (2) bt o2k 42.5~3. Ommed S5 4

O (DaFkAstz 4R 5 EERSL Om

Q) EHBABALRIEN > P
4 7A 25 (2) 254k %46. Omn

(1)When wiper(:)is at down dead point

the clearance between wiper hook(2)
and(3) needles is 2.5-3mm
SEESLHE AR

(2)The clearance between wiper 1 and
(HAESTHAES DAL BERAREREME

left needle is 1. 0mm
(3) The clearance between wiper hook
(®and middle needle is 6.0mm.
(4)To adjust the proper position by
loosening the screws@
2. bmm~] \ $ @
3. Omm
2 bmm
D
[0]
I A
0 [ = __-.- = Eé O
1. Omm
<:§ P R R 538 P e 4 :> 0. Adjustment for wiper and clamp
spring
LI VR ET I X -1 £2 (1) Adjust the clamp spring and wiper
EHERPPT o

hook to hold the needle threads
gently.

_12_



38 55 31 B

Ak,
&

ADJUSTMENT GUIDE

R
>

ﬁ
=

Al F o B E MR

|

/A WARNING

ALWAYS turn OFF the motor switch and check

that the motor stops before adjustment.

movable trimming knife and

(p. SEB 1B % 7] 2 P el A AT A ) < P.  Position and stroke of the

(DESH 1RO B % 77442 %0~0. 5mn
ol o

(2)7& B 71 4% e B) B BAKEE B » BB 71 7T R
(D #2872 71 F 4484 14. bmnéh 35 8% -
<E#HA L 7715~18mm>

(DAEETHMES () > BHEHEQ
VELA LA o

(Dt » L ARG R Doissn
Y Y e

(5T HMZE4B) > w4 6)
BRBAEHERT -

fixed trimming knife

(1)The clearance between them should
be 0 to -0. 5mm.

(2)When movable trimming knife is at
i1ts down dead point, the distance
between its hook(1)and the bottom of
the fixed trimming knife should be
14. 5mm. (15-18mm for electrical type).

(3)To adjust the movable holder(:>by
loosening the screws .

(4)After trimming, upper thread have
to be clipped by clamp spring and
movable trimming knife smoothly.

(5b)Adjust the clamp spring to proper
tension by loosening screw
(®and turning screw(®).

— 13_



A

e
Al F o B E MR

ﬁ»

ﬁ
=

Glimﬂz%& )

LN

GEE S R L A 7] 4 0 0L 0B SRR T AR S TR

b B Atz ARKL B L ARNEFIKET

ADJUSTMENT GUIDE

/A WARNING

ALWAYS turn OFF the motor switch and check
that the motor stops before adjustment.

<}l The height of top thread trimmer:>

—/\ CAUTION

Please make sure the needle bar is at up
dead point, and the spreader’ s position

1s normal prior to install and adjust

(D& EB TR ERIKEEE > EH T2 R
DRrEAQ 2 LBAMBES -

(A& THRE4 (DAL NZ S -
(BA)(R13E)

top thread trimmer.

(1)When movable trimming knife is at down
dead point, its hook(i)is at the same
height of the spreader(i}.

(2)Adjust its height by loosening the
screw(:).(Fig. A)(Page. 13)

N\

~
Iq_

G{iﬂﬂﬁz%& )

(DEEMAR@ETHBETFL AP
$tR E A @DZ MK Y & -

AE: BHIR R Aobt BRI -

(2)7&8H 71 KA T A0 > 71 R ATshAt @AM b
s sty Q) $EH IR EL
WO o AR &R T AR B E AT P o

(3 TH BRI 4 QWA N2 A
(BA(RI3A)

<}{ Angles of top thread trimmer :)

(1)Movable trimming knife is between
need1e<:)and spreader(:)when 1t 1s
at down dead point.

Note: Movable trimming knife can’t

touch needle and spreader.

(2)When movable trimming knife is moving
downward, 1t will touch the spreader
lightly(:)to make sure when movable
trimming knife moves upward, the
upper thread can be trimmed properly.

(3)Adjust the angles by loosening the

screws(8). (Fig. A)(Page. 13)

_14_




15

D

Setting on the Table




THREAD STAND & SUPPORTING BOARD 4RI =¥ 15
Ref.  Parts Amt.
NO. _NO. Description B £ & _Req.

1 1501 Thread Stand (5 Threads) BRI (=58 1
15-01-1 Thread Stand (6 Threads) KRZELH (MU 7S48) 1
2 15-02 Cap HEURE 1
3 1503 Thread Stand Rod(upper) RANSRE 1
4 15-04 Thread Guide Bracket(3) 3FLaB AR AR 1
5 1505 Thread Guide Bracket(2) 2FLaE AR AN 1
6  15-06 Screw PR [ 12 R 4% 4
7 EMO2 Spool Retaining Fig BB E E s 5
8  15-08 Joint PE R 1
9  15-09 Holder HERETA(K) 1
10 15-10 Thread Stand Rod(Lower) EARE(T) 1
11 15-11 Washer e ] 2
12 15-12 Nut B IRES 1
13 15-13 Thread Guide Bar OFEMBLRE 1
14 15-14 Holder eSS SN 1
15  15-15 Thread Guide Bar ofLaE 4R 1
16 15-16 Spool Retaining Fig AR5 [ E 2 5
17 15-17 Spool Pin SR 5
18 15-18 Spring Washer HFEEH] 5
19  15-19 Spool Nut 2R 5
20 15-20 Spool Mat NS 5
21 1521 Spool Tray REST 5
22
23 1523 Belt Gurad & i o 1
24 15-24 Wooden Screw RIEL% 3
25  15-25 Spool Pin Bracket (3) 3FLAREH S 1
26 15-26 Spool Pin Bracket (2) 2FLEAREHZE 1
27 15-27-1 Belt Cover (No Brand) R i 2 (P ) 1
28 15-28 Screw (M6 - 1.0 x 48) e 3
29 15-29 Supporting Board (Semi-Submerged) [ FJEEEFLZE 2
30 15-30-1 Setting Screw (Short) (M6 - 1.0) 55 TS P [ 7 B A, 4
31  NI1631-2  Oil Reservoir Rubber Cushion JERJRE A R B 4
32
33 15-33 Hanging Bolt ( SM 5/16 - 18) RS vES 4
34 15-34 Washer e 8
35  15-35 Supporting Board Rubber Cushion JEERE <7 ZRA R S A 8
36 15-36 Nut BEE 8
37 15-37 Setting Screw (Long) (M6 - 1.0) 2 JE R[] 72 1844 4
38 15-38 Washer e 8
39 15-39 Spring Washer oH B HE | 4
40  NF31 Nut BEE 4

Automatic Thread Trimmer
VG-888A/S, FW-777, FG-666 Series



16




Ref. Parts Amt,
NO NO Description =z B % E _Req.

1 Fl615 Liftr Lever FRHAIEE H-ALAR 1
2

3

4 16-04-1  Tension Release Lever g JIRE U HEE) AR (1) 1
5 SV223 Screw (M4 -0.7x 14) HE LS 1
6  16-06-1  Tension Release Block JFRER ] 7E JE 1
7 SV260 Screw (M6-1.0x5) HEZA 2
8 16-08-1 Tension Release Connecting Plate 24 [ B[] <2 JRE 1
9  SV221 Screw (M4 -0.7x8) I24% 6
10  16-10 Screw (M4 -0.7) 124k 1
11 VCl4 Thread Tension Base FTERTRIE 1
12 WF04 Washer A 2
13 FLI13 Cord Clamp BC&R &S UC-1 2
14 16-14 Collar 1R 1
15 SF106 Screw (SM 1/8 - 44 x 3) HE A 5
16  FA20 Ceramic Guide ey 5
17 16-17-1  Tension Release Shaft gt JIRE I 1
18 16-182 Thread Pull-off Eyelet HEERFRAR IR 1
19  16-19 Thread Pull-off Bar IRFRERIE 1
20 V(36 Swing-Proof Spring Dl 1
21 SV242 Screw (M4 -0.7x3) e 7
22 1622 Thread Pull-off Hook Unit (One Hook) #f4#F& & & FE(BEFL) 5
23 16-23 Thread Wiper Lever FRARIE 3
24 1624 Thread Pull-off Bar Holder FRER T 1
25

26 16-26  Thread Pull-off Set FR4RH 1
27 1627 Thread Wiper Lever PEERIR 2
28 16-28 Retaining Ring B2 ETW-4 BK 1
29  16-29-1 Tension Connected Lever(Front) 11 TR B RS AR (FT)) 1
30 16-30 Screw (M4 -0.7x15) 125 1
31 VH49-1 Spring (A= 1
32 SF228 Screw (M4 -0.7x4) LEZ 2
33 SV241 Screw (M4 -0.7x 14) HR4% 2
34 16-34 Spacer HhiEk 2
35 1635 Tension Disc Separator AR TR T 2R 1

Automatic Thread Trimmer

VG-888A/S Series



B skmig: 17-59CH

VG-888-A/N600 TF+177

17




UNDER THREAD TRIMMER Y7158 17
Ref. Parts Amt,
NO NO Description B % B _Req.

1 17-01 Lower Knife Driving Lever EREIfE 1
2 1702 Screw (M4 -0.7) B24% 2
3

4 17-04-3  Lower Knife Holder PAE=INEN 1
5

6 MDBO025  Screw (M3 -0.5%2.5) IR4% 2
7

8 17-08 Screw (M4 -0.7x4.5) I24% 2
9

10 SV214 Screw (M3 -0.5x4) 124z 2
11 17-112 Nut 4H A HEME 2
12

13 17-13 Screw (M4 -0.7 x6.5) [m AR %% 2
14

15

16 17-16 Upper Knife Carrier Spring 1) HfE DR 1
17 17-17 Screw (M4 -0.7) B24% 1
18

19

20 SV221 Screw (M4 -0.7x8) I24% 2
21 1721 Lower Knife Carrier Stop SH TS 1
22 GBO08 Screw (M3 -0.5%3.5) IR4% 2
23 1723 Upper Knife 3100512[&E xE T] 1
24 17-24 Screw (M2 -0.4x5.5) 245 2
25  17-25 Screw (M2 -0.4x9.5) B24% 1
26 17-26 Screw (M2 -04x3) BR4% 1
27  17-27-2  Upper Knife Guide TIENEE 1
28 17-28 Clamp Spring S 1
29 17-29 Clamp Spring Presser LR FREE H 1
30 17-30 Clamp Spring Presser Holder HELR [E TER 1
31 17-31 Clamp Spring Presser Adjusting Unit  AR4RFHETH 1
32 17-32 Screw (M2 -0.4 x3.5) 245 2
33 VC62 Looper Thread Eyelet (Right) T ERAREARIR () 1
34

35

36

37 17-37-1 Screw (M4 -0.7) A 1
38 17-38 Screw (M4 -0.7 x4) LA 2
39

40 17-40 Knife Guide Lever Ring (Right) B[] T JHE R O 1

% Ref. No. 41 to 62

See the following page

Automatic Thread Trimmer
VG-888A/S Series



B skmig: 17-59CH

VG-888-A/N600 TF+177

17




UNDER THREAD TRIMMER 7 7]5E 17

Ref. Parts Amt.
NO NO Description E & £ B _Req.

41 17-41-1 Knife Guide Lever o[ JJEE 2
4

43 1743 Upper Knife Carrier EYIEE R 1
44 17-44 Supplementary Spring SYILS 1
45 17-45 Screw (M2 -0.4x%x2) e 4

46

47 17-47 Supplementary Spring RN 1
48

49 F0360 Looper Thread Eyelet (Left) T EMAR EARI(F) 1
50  17-50 Lower Knife Carrier Guide TR 7 21 1
51 17-511 Crank Chamber Cover TUIIEAMR 1
52 17-52-1 Looper Thread Protector AR FE LR 1
53 17-53 Upper Knife Carrier Stop Y1) EALIE EAR 1
54

55

56

57 17-57 Lower Knife Carrier TUITIEE TR 1
58 17-58-10  Lower Knife 3100513;& 8 /] 1
59  17-59CH Complete Set Under Thread Trimmer ABANG600:FE T 7J4H 1
60

61 17-61 Knife Guide Level Ring (Left) HEENHE 1
62

63 17-63 Screw (M3-0.5%x3) ML (FH 52 FHMDBO025 ) 1

< Ref.No. 1 to40 « « ¢« « See the preceding page.

Automatic Thread Trimmer
VG-888A/S Series



18

o

AR

F\éﬁ*

¥

VOT-8T %™




TOP THREAD TRIMMER (PNEUMATIC TYPE)

RERR EVI TR 18

Ref.  Parts Amt.
NO. _NO. Description B £ & Req.
1 18-1 Top Trimmer Air Cylinder Complete Set V] )R EL4H. 1
2 182 Fixed Trimmer Knife Holder RIERL V)51 1
3 183 Pneumatic Regulator e 2
4 184 Top Trimmer Air Cylinder EUITIREL 1
5 18-5 Nut HEWE 1
6 186 Air Cylinder Bracket RALFTE 1
7 18-7 Nut A 1
8 188 Movable Trimming Knife Base v J[E] E 1
9 1
10  18-10A Complete Set Pneumatic Top Trimmer V) JJ5@BR4H 1
15 18-15-1 Screw (M3 -0.5) HR4% 1

16

17 18-17 Movable Trimming Knife EUlEE ] 1
18 18-18 Fixed Trimming Knife FUIEET] 1
19 18-19 Screw (M2 -0.4x4) 4% 4
20 18-20 Screw (SM 9/64 - 40 x 5) LEZ 2
21 18-21 Screw (M4 -0.7x6) 4% 2
22 1822 Clamp Spring LA 1
23 18-23-1 Knife Press Adjusting Spring St 1
24 18-24 Washer e 1
25 18-25 Adjusting Screw (M3 -0.5%x8) JHET RS 1
26 18-26 Screw (M3 -0.5%x4) HR4% 1
27 18-27 Adjusting Nut SR 1
28 18-28 Trimming Movement Base J7 A E B 1
29  18-29 Trimming Fixed Bracket Y TIEELE |
30 18-30 Screw R RS 2
31 18-31 Screw (M4 -0.7x8) 4% 4
32 FA24 Washer HEH] 4

Automatic Thread Trimmer
VG-888A/S, FW-777, FG-666 Series






UNDER THREAD TRIMMER (ELECTRIC TYPE)

B T TIERE%E 19

Ref. Parts Amt.
_NO.. _NO._ Description 2 B £ B _Req.
1 1901 Under Trimmer Solenoid T JJERERE 1
2 19-02 Solenoid Body B g E 1
3 19-03 Nut eSS 2
4 NO053 LA 1

5

6 SV208 Screw (M3 -0.5x4.5) HR&% 2
7 GBO08 Screw (M3 -0.5x3.5) LEZ 2
8  19-08 Magnetic Adjusting Base g s R Bl 1
9

10  SV252 Screw (M5 -0.8 x 10) 1245 3
11 19-11-3 Trimming Solenoid Support U BEEN E R 1
12 SE244 Screw (M6 -1.0x16) [EA 2
13

14 19-14-1  Safety Switch Bracket 24 BRI 1
15 SV221 Screw (M4 - 0.7 x 8) LEZS 4
16 WF06 Washer 5 2
17

18

19

20  Flo6l16 Solenoid Base Ui 1 & 2 JRE 1
21

22

23 1923 Plunger Connecting Rod FEHR R

24 19-24-1  Magnetic Base A=

25

26

27 SV250 Screw (M5-0.8%x5) 1245 2
28

29 1929 Collar IRHERER 1
30 Sv247 Screw (M4 -0.7x20) JE4% 2
31 19-31 Spring TR 1
32 VH32 Collar IRHERER 1
33 19-33-1 Spring R 1
34 SF230 Screw (M5-0.8x12) 44 2
35  19-35 Connecting Block (Right) o BT PR 1
36

37  MFB055  Screw (M4-0.7%x5.5) RS 1
38 19-38 Screw Base BEFG R 1
39 MDAI00  Screw (M3-0.5x10) 1245 2
40 19-40 Terminator Base Uits T 1
41 1941 Plunger BRI 1
47

43 19-43 Adopting Cord BUI AL

44 19-44 Under Trimmer Solenoid Set NUI)BEENAH

45  19-45 Cylinder Return Shaft BERFH L

Automatic Thread Trimmer
VG-888A/S Series



20




ELECTRIC WIPER B B E 20
Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

1 20-01 Wiper Solenoid FEAR R LA 1
2 20-02 Solenoid Support TR AG 1
3 20-03 Wiper Bracket BE R RS R 1
4 20-04 Wiper Bar R E 1
5 20-05 Wiper Hook PR 1
6  20-06 Clamp Spring LR EE R 1
7 20-71 Wiper Adjusting Arm J7 A F R R 2
8  20-08-1 Solenoid Lever Pin e iy 2
9 20-09 Washer #HH 2
10  16-28 Retaining Ring IR 2
11 20-111 Screw (M3-0.5) HR4% 2
12 SF228 Screw (M4 -0.7x4) 4% 2
13 37-05 Nut B2 3
14 20-14 Screw (M3 -0.5x%x12) HR4% 1
15 20-15 Screw (M2 -0.4%x2) fER4% 1
16 18-26 Screw (M3 -0.5%x4) HR4% 1
17 20-17-1 Solenoid Support Link R IEAR 1
18 FA24 Washer = 2
19 18-31 Screw (M4 -0.7x8) HR4% 2
20 20-20 Pin Screw R E e ] 1
21 37-13 Screw (M3 -0.5) HR4% 1
22 20-22 Spring firs 1
23 SV112 Screw ( SM9/40 - 40 x 4.5) HR4% 1
24 18-24 Washer A 2
25

26 20-26 Stop Washer JHITHE 1
27 2027  Wiper Set Raesdd 1
28  20-28 Extension Cord IR AR 1
29 N2629 Needle Guard THET A 1
30  HI1341 Retaining Ring HixE 1
31

32 20-32 PVC Cover PVCEE 1
33 20-33 Connector Cover HPEREHD) 1
34 20-34 Teminal Iits - (BF) 2
35 20-35 Teminal I (1) 2
36 20-36 Connector Cover HPEERETE(RD) 1

Automatic Thread Trimmer
VG-888A/S Series






UNDER THREAD TRIMMER (PNEUMATIC TYPE) SRR T BRE iR 21

Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

1 21-01 Trimming Cylinder Complete Set SAELAH 1
2 2102 Trimming Cylinder AL 1
3 2103 Adjusting Air Value S ST 2
4 21-04 Nut B2 1
5

6  21-06 Anti-shock Rubber HERE B EL 1
7 2107 Collar 1R 1
8 SF231 Screw (M5 -0.8x 14) HEZA 1
9 2109 Cylinder Bracket SRR AREL 1
10 19-14-1 Safety Switch Base 22 GrRE 1
11

12

13 23-27 Air Tube HPFE 1
14

15  23-31 Elbow Connector e 1
16 MFP300 Screw (M4 - 0.7 x25) HEZS 4
17 23-25 Air Tube Y AU T 1
18 23-26 Air Tube THY2ZE FEEH 2
19

20 N2020 Pneumatic Adaptor Cord JE D) a4 Ay 1
21

22

23 19-23 Plunger Connecting Pin FAHR A 1
24 19-24-1 Magnetic Base ti s A 1
25

26

27 SV250 Screw (M5 -0.8x5) 245 2
28

29 1929 Collar IFHEEER 1
30  SE224 Screw (M4 -0.7%x8) HEZS 2
31 19-31 Spring JEEE 1
32 VH32 Collar 1FHEESR 2
33 19-33-1 Spring T 1
34 SF230 Screw (M5-0.8x12) HEZA 2
35 1935 Connecting Block (Right) S E R 1
36 SV252 Screw (M6-1.0x10) HEZS 3
37  MFB055  Screw (M4-0.7x5.5) 24k 1
38 19-38 Screw Base PERGRE 1
39 SF244 Screw (M6-1.0x16) HEZA 2
40  WEF06 Washer ]| 2

* Ref. No. 41 to 49

..... See the following page

Automatic Thread Trimmer
VG-888A/S Series






Ref. Parts Amt.
NO NO Description E # £ & Req.
41 1941 Plunger A EAR R 1
42 19-11-3 Trimming Solenoid Support YT ERE [ E R |

43

44 19-44 Under Trimmer Solenoid Set ENZIPAL s 1
45  19-45 Cylinder Return Shaft MEAR L 1
46

47 19-08 Magnetic Adjusting Base T S8 SR T R 1
48 SV208 Screw (M3-0.5%x4.5) HEZ% 2
49  GBO8 Screw (M3-0.5x3.5) HEAA 2

*Ref.No. 1 to 40

°°°°° See the preceding page.

Automatic Thread Trimmer

VG-888A/S Series






PRESSER FOOT LIFTER (ELECTRIC TYPE) 2 :
Ref. Parts Amt.

NO. _NO. Description B H % B Req.

1 22-01 Presser Foot Lifter Solenoid FEH Al EE R 1

2 22-02 Solenoid Support EERIGRE o R 1

3 SV252 Screw (M5-0.8x10) HE A% 4

4 WEF07 Washer =5 2
- _5 ______________________________________________________________

6

7 227 Lifter Lever MRS 1

8

9 NV12 Nut BEWE (MS) 1
__10 2210 . Serew (M6-10x12) _________ R .2 __

11 22-11-1 Lifter Link HEHEAR 1

12

13 SEF235 Screw (M5-0.8x10) 1245 1

14 22-14 Wheel Base SRR 1

15  J3808 Lifting Wheel Guide i 1

16 22-16 Screw (M5-0.8x21) e 1






PRESSER FOOT LIFTER (PNEUMATIC TYPE) 23
Ref. Parts Amt,
NO NO Description =z B % E _Req.

1 23-1 Air Cylinder AL 1
2 232 Air Cylinder Bracket ARLIEEE 1
3 23-3 Nut B2 1
4 NV14 Nut B2 1
5 235 Plastic Pushing Block B HENR 1
6 GKO3 Screw (M6-1.0x14) HEZS 2
7 WF06 Washer A 2
g8 238 Regulator Support BR85S 28 1
9 1524 Wood Screw PN 2
10 SV266 Screw (M6-1.0x10) HE LA 2
11 WF06 Spring Washer GBS 2
12 23-12 Pressure Meter R I 1
13 NF31 Nut B2 2
14

15 23-15CLL2 Air Solenoid Base EERLLREREAH 1
16

17  23-17 Air-Type Presser Foot Lifter Y i | YA 1
18

19  G1826 Solenoid Support EAVAL S 1
20 SE221-1 Screw (M4 -0.7 x 31) 4% 4
21 SWO03 Spring Washer oE ] 4
22 SW06 Spring Washer oH T 3
23 SF231 Screw (M5-0.8x%x14 ) HR4% 2
24 SV252 Screw (M4 -0.7 x 10) 124z 1

Automatic Thread Trimmer
VG-888A/S Series



24




BUILT-IN SYCHRONIZER AND AIR WIPER PRk = e fir 4R SR JE 4H 24

Ref. Parts Amt.
NO. _NO. Description B H % B _Req.
1 F0601-2  Synchronizer Wheel FHEE (L 1
2 2402 Built-in Megnatic [E3 x @ 5 Wi 2
3 2403 Positioner Cord EETEALLR 1
4 SV221 Screw (M4-0.7%x8) e 6
__5 __2405___ Synchronizer Complete Set ___ SEXEfr&pdH ______________1___
6
7 2407 Air Wiper Bracket W\ B 4 BT i i JEE 1
8 2408 Air Wiper Tube WX@@*%@”& 1
9
__10__WrKO4 __ Washer __________________ A .. 4___
11 24-11  Air Wiper, Complete Set WR R R GRE B AH 1



25

VG 8838-N600
VG 888A-N600

58
ﬁ@ N
i = 24
N Y
SV

\\y @y
he < 17 @
\ ) \ 1 y



LEFT-HAND KNIFE DEVICE % 715G 25
Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

1 25-011-1  Knife Base TIZE[E] 7 B 1
2 2521 Lower Knife Holder YRR 1
3

4 2504 Self-Lubriated Bush(Larger) HEHECD 1
5 25-05 Feed Shaft Level JIWE T AL S EE R 1
6 2506 Coller PRAZIR 1
7 25-07-1 Self-Lubriated Bush(Small) HEBECN 2
8§ 2508 Connecting Level IR 1
9 25-09 Pin A 1
10 25-10 Feed Shaft Level B 1
11 25-11 O1l Wick Cover SR 1
12 25-12 Trimming Adjuster JIEEEE e 1
13 25-13-2 Lower Knife U] 1
14

15 25-15 Adjusting Screw Pin o B My 1
16 VGI16 Separator Ring & RA 1
17 25-17 Spring oHL 1
18 25-18S Upper Knife Holder JEE T 1
21 2521 Suction Pipe 7 | 1
24 25-24 Oil Protection Box P& 1
28 25-28-1  Upper Knife Y ICEET)) 1
29 SF226 Screw (M4 -0.7x12) 4% 1
34 25-34 O1l Wick SHIER 1
35 25-35 Anti-Shock Rubber EdiEsal 1
48 25-48 Rubber Ring BIEE 1
49 NF31 Nut B2 1
50  SF231 Screw (M5-0.8x14) HR4% 2
51 SV223 Screw (M4-0.7x14) HR4% 2
52 SV239 Screw (M4 -0.7%x5) HR4% 4
53 SE228 Screw (M4 -0.7x4) R4 2
56  SV227 Screw (M4-0.7%x5) HR4% 1
57 SV112 Screw (SMO/64 - 40 x4.5) LEZ 1
58 SV215 Screw (M3-0.5%x5) LEZ 2
59 SV121 Screw (SM11/64 -40x 12) HEZ 1
60  SF230 Screw (M5-0.8x12) 4% 2
61  25-61 O-ring ORIz 1
62 FL14 Seal 4IEA 1
63  FL15 Bamboo Joint SIS 1

Automat

ic Thread Trimmer
VG-888A/S Series



VG 838-N600

20




LEFT-HAND KNIFE DEVICE EETIRAEEQ) 26
Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

14 VL39N2  Main Feed Dog EIEEE 1

15  VL4IN2  Differential Feed Dog FEEEEE 1
VH240N  Presser Foot(240)(Optional) SN FARI(240) GEERC)

VH248N3  Presser Foot(248)(Optional) SN FARI(248) GEERL)

6 VH356N3  Presser Foot(356)(Optional) HIENNREEMI(356)GERD) 1
VH364N3  Presser Foot(364)(Optional) SN FARI(364) GEERL)

VH460N3  Presser Foot(460)(Optional) SN FARI(460) GEERC)
VH464N3  Presser Foot(464)(Optional) HiENHE BRI (464) GERD)
VG4024N43 Stitch Plate(240)(Optional) BT IR B AL E $11% (240) GEERLD)
VG4824N41 Stitch Plate(248)(Optional) BT TN B AL E $11R (248) GEEAL)

17 VG5634N41 Stitch Plate(356)(Optional) FEAE T TR EAEE #1157 (356) GHERL) 1
VG6434N41 Stitch Plate(364)(Optional) FEAETIHR EAEE SR (364) GEERLD)
VG6044N41 Stitch Plate(460)(Optional) FEAETTHIR E AL E £ (460) GEEAL)
VG6444N41 Stitch Plate(464)(Optional) FAETIIIR AL E $11R (464) GEERLD)

18  26-18-2  Front Cover (Upper) A2 JHEE 1

19  26-19-1  Front Cover (Lower) i 25 IR 1

20 26-20-1 Supplementary Cover TEERERNE 1

21 2621 Hemming Folder (Left) ek Hes (7) 1

22 26-22 Knife Guard TR E 1

23 26-23 Suction Cover & 2 1

24 26-24 Scerw (M2.5-0.45 % 3.5) HR4% 2

25  26-25NS  Stitch Plate Support BT IR S 2 1

26 VH356NA Presser Foot(356) SR (356) (TR 1

27 26-27-1  Hemming Folder (Right) ek Hes (5) 1

28 26-28 Adjusting Folder Plate A B 1

33 16-34 Spacer B 2

36 SF225 Screw (M4 - 0.7 x 10) 4% 2

37 SV219 Screw (M3 -0.5x%x7.5) HR4% 2

38 SV222 Screw (M4 -0.7x12) 4% 2

39  WEF04 Washer #H 4

40  SV239-2  Screw (M4 -0.7x5) R4 4

41 SV215 Screw (M3 -0.5%x5) 4% 2

47 SV211 Screw (M3 -0.5%x6) 4% 2

43 SV211-1 Screw (M3 -0.5x%x4.5) 4% 4

44 F0239 Thread Take-Up Cover fRaiES 1

45 VB4 Front Cover Hinge A2 P 1

47 SV221 Screw (M4 -0.7x8) HR4% 1

48 GKO8 Screw (M3 -0.5%x6) HR4% 1

Automatic Thread Trimmer

VG-888A/S Series



27

WA
SUCTION BAG

suliy /1 2
A

17




SUCTION ACCESSORIES 2715 Bk 27
Ref. Parts Amt.
NO NO Description =z B % E _Req.

1

2

3 27-03  Wooden Screw AR 4
4 27-04  Suction Bag Competeset C-100& AR 4R T ER4H 1
5

11 27-11-A Suction Pipe PRLR EE 1
12 27-12  Pipe Fastener UETR 1
13

14

15

16 27-16-2  Paddle Switchd ( Optional ) A EES B o (3L 228 P G2 D) 1
17 27-17  Suction Pipe N600- SR &7 E & 2 4H 1
18 27-18  Suction Regulator FRERRE 2
19 S045  Y-Type Air Connector E\E =i 1
20 S044  Regulator Support R ERE 1
21 SV234  Screw (M4 - 0.7 x35) RS 2
22

23

24

25 27-25  Plastic Connector SRRB T (25 K ) 1
26 27-26  Pipe Fastener £ (PN 1
27

28 SV221  Screw (M4 -0.7%x38) BR4% 2
29 27-29  Suction Bag WA RS 1
30 27-30 O Ring ORUIR 1
31 27-31  Plastic Tube HEEE 1
32 27-32  Plastic Nut YRR IENE 1
33 27-33  Suction Bag Holder AR S3E] 2 1
34 27-34  Socket PRERPETH 1

Automatic Thread Trimmer

VG-888A/S Series



28




Suction Device for N600O(Electric Type)

Ref. Parts
NO. NO.
1
2 28-02
3 28-03
4 28-04
5 28-05
6 28-06
7 28-07
8
9 28-09
10  28-10
11
12 2812
13 28-13
14 28-14
15
26 28-26
27 2827
28 2828
29  28-29
30 28-30
31 28-31
32 28-32
33 28-33

Description

Suction Motor
Motor Bracket
Nut

Spring Washer
Washer

Screw

Pipe Clamp
Suction Pipe (Large)

Barrel
Barrel Bracket
Pipe Clamp

Screw
Washer
Nut

Saction Motor, Complete Set

Pipe Clamp
Suction Pipe (Small)

Suction Barrel, Complete Set
Suction Motor, Complete Set

EET]EER EHE

z H 2B

UK JE\ G 22
FHEEEER
eS|

5 25 4 ]
]

e
K EVE CK)

U AT
AT ARG 2] X 4%
PN R

]

I24F

U JE\FE EE4H
o
R

IR VR 4H
R R

Pt ek



B sk 17-60

VG-888-S Tl

29




UNDER THREAD TRIMMER T i 29
Ref. Parts Amt,
NO NO Description B % B _Req.

1 17-01 Lower Knife Driving Lever EREIfE 1
2 1702 Screw (M4 -0.7x8) B24% 2
3

4 17-042  Lower Knife Holder PAE=INEN 1
5

6  17-63 Screw (M3 -0.5x3) 124 (FH 52 FHMDBO25HLY) 1
7

8 17-08 Screw (M4 -0.7x4.5) I24% 2
9

10 SV214 Screw (M3 -0.5x4) 124z 1
11 17-112 Nut 4H A HEME 2
12

13 17-13 Screw (M4 -0.7 x6.5) [m AR %% 2
14

15

16 17-16 Upper Knife Carrier Screw PR EE 1
17 17-17 Screw (M4 -0.7) B24% 1
18

19

20

21

22

23 1723 Upper Knife 3100512[&E xE T] 1
24 17-24 Screw (M2 -0.4x5.5) 245 2
25  17-25 Screw (M2 -0.4x9.5) B24% 1
26 17-26 Screw (M2 -04x3) BR4% 1
27  17-27-2  Upper Knife Guide TIENEE 1
28 17-28 Clamp Spring S 1
29 17-29 Clamp Spring Presser LR FREE H 1
30 17-30 Clamp Spring Presser Holder HELR [E TER 1
31 17-31 Clamp Spring Presser Adjusting Unit  AR4RFHETH 1
32 17-32 Screw (M2 -0.4 x3.5) 245 2
33 VC62 Looper Thread Eyelet (Right) T ERAREARIR () 1
34

35 SV208 Screw (M3 -0.5%x4.5) HR4% 1
36

37 17-37-1 Screw (M4 -0.7) A 1
38 17-38 Screw (M4 -0.7 x4) LA 2
39

40 17-40 Knife Guide Eccentric Ring B )T JHE R O 1

% Ref. No. 41 to 66

See the following page

Automatic Thread Trimmer
VG-888A/S Series



B sk 17-60

VG-888-S Tl

29




UNDER THREAD TRIMMER Y1 T]5R 29
Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

41 17-41-1 Knife Guide Lever e[V TJEE 2
47
43 1743 Upper Knife Carrier EYIEE R 1
44
45
46
47 1747 Supplementary Spring R 1
48
49 F0360 Looper Thread Eyelet (Left) T EMAR BRI () 1
50
51
52 17-52-1 Looper Thread Protector AR FE LR 1
53 17-53 Upper Knife Carrier Stop Y1) EALIE EAR 1
54 17-541 Crank Chamber Cover NUTIEAR 1
55
56  GBO8 Screw (M3 -0.5x%x3.5) HR4% 1
57 17-57 Lower Knife Carrier TYIJIEE) I 1
58  17-589 Lower Knife 3100513 &E) 7J 1
59
60  17-60 Complete Set Under Thread Trimmer NV JJ2H 1
61  17-61 Knife Guide Lever Ring (Left) HEEAHE 1
62  29-62-1  Lower Knife Carrier Guide ZKELE E R/ 1
63  29-63 Clamp Spring L 3a 1
64  29-64 Screw (M3 -0.5%x6) HR4% 1
65 MDAO060  Screw (M3 -0.5x6) HR4% 1
66  MDB025  Screw (M3-0.5%x2.5) LEZ 2

s Ref .No. 1 to 40

..... See the preceding page.

Automatic Thread Trimmer
VG-888A/S Series



VG 888-L300




ELASTIC WAISTBAND ATTACHING DEVICE OPEEMEREIC A1) 30

Ref. Parts Amt.
NO. _NO. Description B H % B _Req.

1 FO201-L  Attaching Plate GEEIEE 1

2 30-04 Attaching Slide Plate HEERISE 575 (OPHE) 1

3 30-03 Supplementary Cover g i 1

4 SV244 Screw (M4 - 0.7 x 14) e 1
__8 __SV2I5__ Serew(M3-0.5%x5) _________ SEER o _____3___

9  SV211 Screw (M3-0.5%6) e 5

11~ VBIS5-1  Stitch Plate Support PHRCEZR 1

12 SV219 Screw (M3 -0.5%x7.5) TR4% 2

15  F0231-1  Front Cover (Lower) Rl 2 R

16 VH356L  Presser Foot AR 1
______ VEOAL ..

17 30-17 Front Cover (Upper) A2 THEE 1

18 F0239 Looper Take-up Cover FRARaEE 1

19  F1521 Binder Case IR\ & 1

20 SV239-1  Screw (M4-0.7x8) 245 2
__21__F1232S | MamnPeedDog _____________ S D S

22 FI1234S  Differential Feed Dog ZEEE 1

23 V(G56331  Stitch Plate NN 1

V(G64331
24 SV211-1 Screw (M3 -0.5%x4.5) 1245 1

25  GB4l Front Cover Hinge Hij 2§30 f 1



31

11

VG 888-1.200
L3004 A

37
L300 %

D
-

~

M(

L200& A




ELASTIC WAISTBAND ATTACHING DEVICE

Ref. Parts
NO. NO.
1 31-01
2 31-02
3 31-03
4 31-04
5 31-05
6 31-06
7 31-07
8 31-08
9 31-09
10 31-10
11 31-11
12 31-12
13 31-13
14 31-14
17 31-17
18 31-18
19  31-19
20 31-20
21 31-21
22 3122
23 31-23
24 31-24
25 3125
26 31-26
27 31-27
28 31-28
29 31-29
30 31-30
32 31-32
33 3133
34 31-34
35  31-35
36 31-36
37  31-37
46 31-46

Description

Front Puller Bracket

Screw

Rear Puller Bracket

Washer

Wooden Screw

Fixing Screw

Washer

Screw

Twin Puller Adjusting Bracket
Puller

Puller Complete Set
Connecting Rod Pin
Fixing Block
Fixing Screw
Z-Type Bracket
Puller Bracket
Spring

Knee Switch Set
Driving Rod
Connecting Block
Screw

Screw

Collar

Screw

Screw

Fixing Bracket
Wood Screw

Knee Switch Holder
Knee Switch Pad
Fixing Piece

Regulator
Knee Switch (Pneumatic)

Knee Switch (Pneumatic)

OPHEMEHAC A (2)
z H 2B

Al ] 2 SR
LR INES
HEH]
GRS

[ T A
A

Eeim EEhR

HhmiraE
7 2R

T & E 2B
[ I A
7RIS
Tl 7 48
DEL R

R R R AEL ()

gnn o

[ 2%
TN

RSN

R .

[E] 2 B

kB BB 4H (\Eh)
PR BB L)

(US)
p—

Amt.

E

~ o=






ELASTIC WAISTBAND ATTACHING DEVICE L300sRENERENM&RE 32

(PNEUMATIC TYPE FOR 1.300)

Ref. Parts Amt.
_NO.. _NO._ Description 2= B £ B _Req.
3 32-03 Adjusting C-Type Guide TEENCHIE S 1

32-03EB  Adjusting C-Type Guide (Elastic Band) SEBICTFE B (FREH) 1
4 SF121 Screw ( SM11/64 -40x7) 44 1
5 32-05 Screw BR4% 2
6 32-06 Adjustaing Inner Guide FHEINTE S 1

32-06EB  Adjustaing Inner Guide (Elastic Band) EE&0NTE EGREST) 1
7 3207 Screw R 2
g 32-08 Adjustaing Outer Guide JHEYMEE 1

32-08EB  Adjustaing Outer Guide (Elastic Band) EfG5MEEGZESY) 1
9  32-09 Screw LA 2
10 32-10 Fixing Guide & EE S 1
11 32-11 Fixing Plate [ EAR 1
12 32-12 Screw JIERE RS 2
13 32-13 Screw S 2
14
15 32-15 Guide Slide Block EiE R EIR 1
16 32-16 Slide Plate TE R 1
17  32-17 Spring S 1
18 32-18 Adjusting Collar JHEE E 2 2
19 32-19 Screw S 3
20 32-20 3-Hole Connecting Block —FLESEE 1
21 32-21 Shaft iR 1
22 3222 Screw PEZ% 1
23 3223 Air Driver REREEEES 1
24 32-24 Screw S 2
25 32-25 Nut BEWE 3
26 32-26 Anti-Shock Cushion T B 2
27 3227 Adjusting Base BN 1
28 3228 Fixing Base SRR E A 1
29 32-29 Retaining Ring Hixg 2
30 32-30 Fixing Pin SR A 5] 7§ 1
31 3231 Screw S 2
32 3232 Air Tube Connector JE\E £ TH 2
33 32-33 Air Cylinder AL 1
34 32-34 Adjusting Air Value Base e 2
35 32-35 Adjusting Screw FHETIRSR 2
36 32-36 Washer U 2
37 3237 Cylinder Guide Bar e 1
38 3238 L300 Pneumaic Driving Set L300 EhEEENH 1
39 32-39 Fixing Bracket [E] E 22 1
40 32-40 Fixing Bracket PR RS E 2R 1
41  32-41 L300 Elastic Band Attaching Plate  L300ZIH&tE -5 1
43 MHEO080  Screw (M5-0.8x8) BR4% 2
44 32-44 Screw LS 2

Automatic Thread Trimmer
VG-888A/S Series






ELASTIC WAISTBAND ATTACHING DEVICE

(KNEE TYPE FOR 1.200)
Ref. Parts
NO. NO. Description
3 32-03 Adjusting C-Type Guide
4 SF121 Screw (SM11/64 -40x7)
5 32-05 Screw
6 32-06 Adjustable Inner Guide
7 32-07 Screw
8 32-08 Adjustable Outer Guide
9 32-09 Screw
10  32-10 Fixing Guide
11 32-11 Fixing Plate
12 32-12 Screw
13 32-13 Screw
14
15  32-15 Guide Slide Block
16 32-16 Slide Plate
17 32-17 Spring
18 32-18 Adjusting Collar
19  32-19 Screw
20 33-20 4-Hole Connecting Block
21 32-21 Shaft
22 3322 Collar Stop
23 32-26 Anti-Shock Cushion
24
25 3325 Main Driving Shaft
26 33-26 Spring
27 33-27 Collar
28 33-28 Screw
29  33-29 Slide Cam
30 33-30 Location Collar
31 33-31 Driving Shaft
32 3332 Screw
33 3333 Screw
34
35 33-35 Kenn Type Elastic Waistband
Attaching Device, Complete Set
39 32-39 Fixing Bracket
40 32-40 Fixing Bracket
41
42 33-42 L.200 Elastic Band Attaching Plate
43 MHEO8)  Screw (M5-0.8x8)
44 32-44 Screw

Amt.

g H % B Req.
SEBICAITE 5 1
LA 1
IR%% 2
FHEINTE S 1
LR 2
FHETIMEE 1
LA 2
& ETEE 1
& TE R 1
A ELZ 2
LA 2
#L/’% EE 1
TH B 1
G 1
o8 7 ] X 23 2
LA 3
HFLAHPER 1
G 1
1EHEEE 1
TRE B 2
L RIS 1
G 1
CiiifEs, 1
LA 6
/‘%"ﬂlﬂl@ﬁﬂ 1
FaEENLIR 1
?‘@biﬁa 1
[mAYEE% 2
LIRS 1
L200RE) FeEhtsfEaE 1
[ 7 22 1
PR R [ T 2R 1
L2004 - = 1
LRSS 2
IR%% 2






PULLER MECHANISM EXCLUSIVE PARTS(1)  1&¥65 [#iks ()

34

Ref. Parts Amt,
NO NO Description B % B _Req.

1 N3101  Upper Feed Rollar Shaft Bracket &S lim{HEEN L 1
2

3 N3103  Knock Pin THH 8 2
4 N3104  Seal Plug BI3E 1
5

6 N3106-1 Upper Feed Rollar Shaft Lever ERHE FEOL =Y E ) 1
7 SF240  Screw (M6-1x6) e 2
8 N3108  Upper Feed Rollar Shaft Collar EMLR 1
9 SV250  Screw (M5-0.8x5) LA 2
10 N3110  Roller Shaft Bushing (Left) EE () 1
11 N3111  Oi1l Seal JHES 1
12 N3112  Upper Feed Roller Shaft (EEL 1
13 N3113  Rollar Shaft Bushing (Right) EEh) 1
14 N3114  Upper Feed Roller Lever BIEEEE e 1
15 GA29  Screw (M6 -1x20) IE&% 1
16 N3116  Upper Feed Roller Lever Pin o] FH AR TS IRAR 1
17 N3117  Upper Feed Roller Lever Rod Sleeve  EfH 1
18 WEFQ7  Washer #A 1
19 J1225  Nut HEWE 2
20

21 M1220  Screw (M6 - 1.0 x 35) IR4% 4
22 JORO8  Screw ( SM9/64 x 12 ) e 2
23

24 N3124  Upper Feed Roller Driving Rod Pin & &) AR 16 TH 1
25 SE228  Screw (M4 -0.7x4) HE %A 1
26 N3126  Upper Feed Roller Driving Rod R R E AR 1
27 VK06  Retaining Ring HIE 1
28 VK07  Roller Bearing FEET AR 1
29

30 N3130  Upper Feed Roller Eccentric bt G AN 1
31 D1927  Upper Feed Roller Regulator Bebit Rl 1
32 SV264  Screw (M6-1.0%x8) [ 2
33 D1928  Adjusting Screw JHETIRAR 1
34 SF225  Screw (M4 -0.7x10) LA 1
35
36 N3136 Upper Feed Roller Set EEALH 1
37 N3137 Upper Feed Rotter Regulator, Complete Set L)ﬁﬁﬁﬁfﬁﬁfﬁéﬁ 1
38  N3138 Upper Feed Roller Driving Set /& {EEhRE224H 1
39  N3139 Upper Feed Roller Lever Rod  fa AR E#AR4H 1
40 N3140  Connection Rod PR 1
41 N3141  Driving Lever PRER 1

Automatic Thread Trimmer
VG-888A/S Series






PULLER MECHANISM EXCLUSIVE PARTS(2) %t [ (2) 35
Ref. Parts Amt.
NO. _NO. Description B £ & Req.

1 N3201  Upper Feed Roller Lifter (Right) AR 1
2 SF225  Screw (M4 -0.7x 10) HEAA 2
3 WF04  Washer HE H] 4
4 NF12  Nut HEE 2
5 N3205  Fixiable Wire Clamp Bushing AT E 2
6 N3206  Screw ( SM11/64 - 40 ) HER4A 2
7 N3207  Lifter Connecting Plate T A EPENIAR 1
8 N3208  Upper Feed Roller Lifter (Left) TR 1
9 N3209  Upper Feed Roller Lifter Pin TEFH AR 1
10 H1132 Retaining Ring IR 2
11 N3211  Lifter Connecting Plate TEF A 1
12 SF134-1 Screw ( SM3/16 - 32) HER4A 2
13 N3213  Roller Press Bar Bracket FREEFEIR 1
14 SV253  Screw (M5-0.8x16) B4R 1
15 N3215  Lifting Lever Sleeve Fe s 1
16 N3216  Screw ( SM11/64 - 40) HER4A 1
17 NE27  Nut HEE 1
18 SV236  Stop Screw (M4 - 0.7 x 25) 1FEfIRZR 1
19 N3219  Roller Press Spring Elm R 1
20 35-20  Upper Feed Roller Bracket I lm 2R AR (888 A FH) 1
20-1 N3220  Upper Feed Roller Bracket B FEZE EA(88]S AT ~ 999FH) 1
21 M1220  Screw (M6-1.0x35) HE4% 2
22 N3103  Knock Pin TEHSH 2
23 N3223  Roller Press Bar Bushing (Upper) R ST S 1
24 SF240  Screw (M6-1.0x6) HE %5 1
25 N3225  Roller Press Bar Bushing (Lower) = 1
26 N3226  Upper Feed Roller Press Bar VSt <7 2Ry 1
27 J3623  Retaining Ring R 1
28 N3228  Stop Pin 1FENEH 1
29 N3229  Washer e 1
30 N3230  Upper Feed Roller Lifting Level BVt ran1 1
31 N3231  Conical Washer S TR 1
32 N3232  Screw (M6-1.0) HER44 1
35 GL16  Screw (M6-1.0x12) HEAS 1
36 N3236  Lock Nut FJHEIENE 1
37 N3237 Upper Feed Roller Bracket, Complete Set Lfﬁﬁﬁ%%gﬂ 1



36-A




PULLER MECHANISM EXCLUSIVE PARTS(3) et IRtk (3) 36-A
Ref.  Parts Amt.
NO. _NO. Description B £ & Req.

1 N3301  Upper Feed Roller Yoke Bt R 1
2 SF243  Screw (M6 -1.0x25) HR4% 1
4 MHEO80 Screw (M5-0.8x8) HR4% 1
5 N3305  Upper Feed Roller Yoke Pin 7 R[] E B 1
6 JOBO8  Screw ( SM9/64 - 40 x 12) fER 4% 3
7 N3141  Screw 124% 1
3 N3308  Screw 124% 1
9 M1102  Screw (M4 -0.7x6) HER4% 2
10 HI1132  Retaining Ring Bz 1
11 N3311  Clutch Driving Shaft (EEYE 1
12 N3312  Clutch Driving Shaft Bushing (Left)  {HEjHh#ECE) 1
13 N3313  Clutch Tension Sleeve RIER 1
14 N3314  Clutch Driving Shaft Bushing (Right) {HEhfl#ECH) 1
15 NV14  Nut(M8*1.25) B2 2
16 N3316  Clutch Tension Spring of ] R 1
17 N3317  Clutch Driving Lever e CE AV 1
18 J1812  Nut B2 1
19 GG14  Screw (SM9/64 - 40x7.5) EZ 6
20 D1919  Clutch EE i — R 2
21 D1917  Spring DR 12
22 D1916  Clutch Spring Seat 25 [E] 7 28 6
23 D1915  Clutch Roller 1 FEE 6
25 SV264  Screw (M6-1x8) HR4% 1
26 N3326  Clutch Sleeve HEEEER O 1
27 N3327  Clutch Check Plate — R EAR 1
28 N3328-1 Upper Feed Roller (CEENL 1
29 N3329-1 Lower Feed Roller RN 1
31 F1709  Lower Feed Roller Support N FEAE 1
32 GL16  Screw (M6-1x12) HR4% 2
33 N3103  Knock Pin JHHH 2
34 F1711  Lower Feed Roller Shstt SES i 1
35 SE228  Screw (M4 -0.7x4) HR4% 2
36 SV235  Screw (M4 -0.7x8) P2 3
38 36-381  Upper Feed Roller (Rubber Type) IRRB S (Bl (_) 1
39 36-39  Lower Feed Roller (Rubber Type) e e R A ENNL N 1
45 F1703-1 Plastic Wheel Pl 1
46 WF04-1  Washer #E 1
47 SV221  Screw (M4 -0.7x 8 ) HR4% 3
48 N3348  Upper Feed Roller Yoke Pin Guide — {# @l &7 B 1
51 N3351  Guide Plate Bl 1

Automatic Thread Trimmer

VG-888A/S Series



36-H




PULLER MECHANISM EXCLUSIVE PARTS(3 et [IRtRiE (3 36-H
Ref.  Parts Amt.
NO. _NO. Description B B 2B Req.

1 N3301  Upper Feed Roller Yoke R e 1

2 SE243  Screw (M6 - 1.0 x 25) e %L 1

4 MHEO80 Screw (M5 -0.8x8) e 4L 1

5 N3305  Upper Feed Roller Yoke Pin 7 AR [EE T 1

6 JOB08  Screw ( SM9/64 - 40 x 12) e 2 3

7 N3141  Screw HR4% 1

3 N3308  Screw HR4% 1

9 M1102  Screw (M4 -0.7x6) e 4L 2
10 H1132  Retaining Ring IR 1

11 N3311  Clutch Driving Shaft (E ST 1

12 N3312  Clutch Driving Shaft Bushing (Left)  {HEJ#hEECE) 1

13 N3313  Clutch Tension Sleeve RIIER 1

14 N3314  Clutch Driving Shaft Bushing (Right) {EHEjEhHEC) 1

15 NV14  Nut T2 2
16 N3316  Clutch Tension Spring of ] R 1

17 N3317  Clutch Driving Lever s AV 1

18 J1812  Nut B2 1

19 GG14  Screw (SM9/64 - 40 x7.5) AL 6
20 D1919  Clutch R — I 2
21 D1917  Spring pE R 12
22 D1916  Clutch Spring Seat oF B [ TE 6
23 D1915  Clutch Roller 1 iy 6
25 SV264  Screw (M6-1x8) e 4L 1

26 N3326  Clutch Sleeve e ESEICAY) 1

27 N3327  Clutch Check Plate — R EAR 1

28 N3328-1 Upper Feed Roller fEEp e ddm(_L) 1

29 N3329-1 Lower Feed Roller WeEhL R (T) 1

31 H1731 Lower Feed Roller Support N ElmTEE 1

33

35 SE228  Screw (M4 -0.7x4) R4z 4
36 SV235  Screw (M4 -0.7x8) 4% 3
38 36-381  Upper Feed Roller (Rubber Type) B ) dm(E) 1

39 36-39  Lower Feed Roller (Rubber Type) LW EEER(T) 1

45 F1703-1 Plastic Wheel Pl 1

46 WF04-1  Washer #A 1

47 SV221  Screw (M4 -0.7x 8 ) 4% 3
48 N3348  Upper Feed Roller Yoke Pin Guide — {E@hiig & fir Bk 1

51 N3351  Guide Plate Bl 1

52 H1732  Roller Rack EidE= R 1

53 SF237  Screw 124z 3
54 VK48  Washer = 3
55 H1733  Lower Feed Roller Shaft et il 1

Automatic Thread Trimmer

VG-888A/S Series



37

N

2

(OIS




TOP THREAD TRIMMER (ELECTRIC TYPE) Bhg= U] TIE 37

Ref.  Parts Amt.
NO NO Description B #H £ B _Req.

1 37-01  Solenoid EE R 1
2 37-02  Solenoid Bracket EE ARl G E 1
3 37-03-1  Solenoid Driving Arm EArAnS L EE =) 1
4

5 37-05  Nut B2 3
6 18-24  Washer e ] 3
7 37-07  Screw (M3 -0.5 x 14) 4% 1
8 37-08-1 Top Trimmer Guide Plate YT E R R 1
9 37-09  Screw (M4-0.7x3) Al R A 1
10 37-10  Screw (M4 -0.7x4.5) HR4% 2
11 37-11  Spring s 1
12 37-12-1 Adjusting Screw JHET B 1
13 37-13  Screw (M3-0.5) HR4% 1
14

15 18-15-1 Screw (M3 -0.5) R4 2
16 37-16  Washer #A 2
17 18-17  Movable Trimming Knife EU)ESE ] 1
18 18-18  Fixed Trimming Knife FUIEET] 1
19 18-19  Screw (M2-0.4x4) HR4% 4
20 18-20  Screw ( SM9/64 - 40 x 5) HE4% 2
21 1821  Screw (M4 -0.7x6) HR4% 2
22 18-22  Clamp Spring LA 1
23 18-23-1  Knife Press Adjusting Spring LRI R/ 1
24 18-24  Spring Washer GH B | 1
25 18-25  Adjusting Screw (M3 -0.5%x8) S EIRAR 1
26 1826  Screw (M3 -0.5%x4) 4% 1
27 18-27  Nut AT 1
28 18-28  Knife Guide Bracket J7 A EE R 1
29 18-29  Upper Trimming Knife Base YT IIE E B 1
30 18-30  Screw (M4 -0.7x21) AHL AR B4 2
31 18-31  Screw (M4 -0.7x8) HR4% 4
32 FA24  Washer HEH| 4
33 37-33  Top Thread Trimmer, Complete Set ~ _EH] TJ#L4H 1
34 20-32  PVC Cover PVCEE 1
35 20-33  Connector Cover HEESET 1
36 20-34  Teminal Iits - (BF) 2

Automatic Thread Trimmer
VG-888A/S Series



38




MECHANISM (OPTIONAL)

Ref. Parts Amt,
_NO.. _NO._ _ Description =z 4 % & _Req.
1 15-29  Supporting Board (Semi-Submerged) (=0 EEFEZE 2
2 15-30-1  Setting Screw (Short) (M6 - 1.0) IR G B [ o 4 4
3 N1631-2 Oil Reservoir Rubber Cushion JEC R At EE R A 4
4 15-33  Hanging Bolt ( SM 5/16 - 18) 2R 2R (4H) 4

5
6
7
8 S3216  Connecting Rod (Short) HIRGR) 1
M3002-1 Connecting Rod (Long) IR ()
9 L0328  Screw(M5-0.8 x 5.4) HEAA 1
10 M3032  Pneumatic Condense Stitch Mechanism B =548 R4 1
11 S045  Y-Type Air Connector =i |
12
13 2722 Air Solenoid 217 B R R (B BE)(1/8PT ) 1
14 15-35  Supporting Board Rubber Cushion JECRE S ZRA R EE |/ 8
15 15-34  Washer Eda 4
16 15-36 Nut BEWE 8
17 N2020  Pneumatic Adaptor Cord JE\ D) s i e 1
18 15-35  Supporting Board Rubber Cushion RS ZE B B R 8
19 M3024  Shaft il 1
20 M3123  Bracket M R 1
21 VH32  Collar IFHEESER 8
22 15-24 Screw(5/32X1) 7 BB 4% 8
23 SE231  Screw(M5-0.8x18) HE AR 1
24 21-07  Collar 1HERE 1
25 21-06  Rubber Cushion HERE B EL 1
206 M3021  Bracket FRELHEZR 1
27 21-2  Trimming Cylider SAGEL 1
28 NV14 Nut (M) B2 (M8) 1
29 SF228  Screw(M4-0.7x4) HEAR 16
30 19-23  Plunger Connecting Pin AR A 1
31 SV223  Screw(M4-0.7x14) HEZR 1
32 M3011-1 Tension Release Lever TR () 1
33 VH51  Washer HEH| 2
34 M3009  Bracket i R 1
35 M3004  Tension Release Shaft(Left) TR () 1
36 NVI2  Nut BR&% 1

Automatic Thread Trimmer

VG-888A/S Series



For Standard VG-888A Table Cutting

Maker | A [ B[ C D VG-888A —#&H iR
Panasonic | 57 | 159]66.5] 33.25 ~N
Mitsubishi | 60 | 150 | 65 32.5 .
Hitachi | 54 | 159 | 66.5 | 33.25 SAR— .
Wangsing | 70 [ 120 [ 70 35
m B A 214
>
o |
| 3-99.5
For machine with top & under thread S;:M:W only 80 ,/A//%s
B &4 A #50
DO 1
o /v+\\ o | £ m. Z
o (o
, s Vs | % wa
\NA 4
: oL
Table No:F002( %4k % 3%%) 4-97 o
Unit:mm( EAr) 48 _ —
Scale:1 / 4(reAfs]) - - - - -0 =L
=
¥
a 3
ﬂo
2
Operator %
228 240

1, 200

4542

12




Maker Al B ] C D
Panasonic | 57 | 159]66.5 | 33.25

Mitsubishi [ 60 [150 ] 65 32.5 ~N
Hitachi b4 1159 166.5 ] 33.2b 1o 75
Wang sing | 70 | 120 | 70 35 _
1%
| B A /\f
o |
, a
&) 7 ]
: 3-99.5
For machine with top & under thread SQM:WQ:% 80 /&//%\Q
4-97 .J
xf — — VIK o , m vT m
A4 )
J,v/ % % | \ | % .MEAM
% A
S -39 4542
= 50 |
Model : VG-888(#4&) =
Table No:F003( £ 4R % %%) T 1 48 =
Unit:mm( EAr) - - - - - -—0 L ===
Scale:1 / 4(rfz]) o s
: RN
3 7

Operator 998 9240 Z

1,200










TAIWAN

accor- SHING LING. @
& zamzEmuhik <P @

2 EXCELLENCE
SINCE 1989 INDUSTRIAL SEWING MACHINE AETHBI44B
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL-2800-356/SM
4-needle 6-thread feed-of-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer

i Compact Servo Motor and Thread Trimmer
FUTRUIE U ER O e M2 1 D) R =S TR T AR R = it T HR M T A AR bR

VG-999ES-AST-TF-DS VG-888S-TF-AST

a ; . VG-888A-TF/AST

Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread

Machine with Thread Trimmer and TopdFeed with Thread Trimmer and Top Feeder . g . i

T = §1 TR TS HRARR 31 T R amim ey
(B iRl - i

(Bff -3 )

VG-999S-N700-AST-TF-DS VG-888A-N600-TF/AST

Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left-hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
PR 2R = G R N T i R R (BT 288 7)) TR RYRT A4 7) W R b Lockstitch Buttonholing Machi

, 8 AR

il

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR

High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
7R 0 == S T M T T G R P T = B LRI A s 7 W T i R B PR B = S TR AR TR O




	空白頁面
	
	目錄
	目錄-韓.pdf
	AST管路.pdf
	AWT管路.pdf
	P001.pdf
	P002.pdf
	P003.pdf
	P004.pdf
	P005.pdf
	P006.pdf
	P007.pdf
	P008.pdf
	P009.pdf
	P010.pdf
	P011.pdf
	P012.pdf
	P013.pdf
	P014.pdf
	15.pdf
	015.pdf
	15

	16.pdf
	016.pdf
	16

	017.pdf
	17

	17.pdf
	18.pdf
	018.pdf
	18

	19.pdf
	019.pdf
	19

	20.pdf
	020.pdf
	20

	21.pdf
	021.pdf
	21

	22.pdf
	022.pdf
	22

	23.pdf
	023.pdf
	23

	24.pdf
	024.pdf
	24

	25.pdf
	025.pdf
	25

	26.pdf
	026.pdf
	26

	27.pdf
	027.pdf
	27

	28.pdf
	028.pdf
	28

	29.pdf
	029.pdf
	29

	30.pdf
	030.pdf
	30

	31.pdf
	031.pdf
	31

	32.pdf
	032.pdf
	32

	33.pdf
	033.pdf
	33

	34.pdf
	034.pdf
	34

	35.pdf
	035.pdf
	35

	36.pdf
	036.pdf
	36

	37.pdf
	037.pdf
	37

	F002-FM7640.pdf

	空白頁面
	空白頁面

	空白頁面
	空白頁面



